yjamato

Parts List

COMPUTERIZED ACCURATE
TAPE TENSION CONTROLLER

ACCU-10

ACCU-10-A1T ACCU-10-A1S
ACCU-10-C1T ACCU-10-B1T

% YAMATO SEWING MACHINE MFG. C0,LTD



K=Y YUZAMNDRA

m—vuxht%ﬁénrmab3—@1%@W%X%&XE%§bbTMﬁ?O

LSO (Parts No. OBicEHEHSThTWET, )
[ 1 8EIONR—YYINCHULT, SREZTESNEBRERDLTVET,
[ ] AIZIBParts No. RO IEOEIR
¢ HEO/R—YUIMIHULT, SEEMENEZBRRVETILZRDULTVWET,

HEAEXDEDEE
Y TONRN—=VYURANCEEHESINTWBHRE EXDOEIL. Parts No.(fIZ (L, 3500201)THEWLE

ER
Y 006801107 EIE. 0068011XIF68011 TTIEXTE W,

BHE, CONR—YVIAMDEHEIEIL, HRICLDEEINZHZBENHDET DT TETIL,

How to use this Parts List

The dimension of Collar on this Parts List shows Inside diameter X Outside
diameter X Width.

Explanation of Marks (marked at the Side of Part No.)
[ ] means this part is changed from the previous Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.
€ means this part and model is added to the previons Parts List.

How to place an order for the parts
Y  When placing an order for the parts from this Parts List, please clearly state the Parts No.
(.9.3500201) which you require so that we can deliver the correct Parts to you.
¥ When the Part No.is “0068011" , please place an order for the part by showing “0068011"
or “68011" .

This Parts Listis subject to change without notice,



Contents

ACCU-10 DEVICE(1)

ACCU-10%&(1)

e

ACCU-10 DEVICE(2) ACCU-T10%KE&E(2) 2
ACCU-10 DEVICE(3) ACCU-10%&(3) 3
ACCU-10 DEVICE(4) ACCU-10%i&E(4) 4
¢ ACCU-10-A1T, A1S DEVICE(1) ACCU-10-A1T, A1SEE(1) 5
4 ACCU-10-A1S DEVICE(2) - ACCU-10-A1SEE(2) 6
€ ACCU-10-A1T, A1S DEVICE(3) ACCU-10-A1T, ATSEE(3) 7
¢ ACCU-10-C1T DEVICE ACCU-10-C1TRE 8
& ACCU-10-B1T DEVICE ACCU-10-B1THiE&E 9
€ EXTRA PARTS(1) FHERRG(T) 10
EXTRA PARTS(2) FEERMm(2) 11




ACCU-10(1)

U )4

11—

12

ACCU-10



ACCU-10 DEVICE(T)
|

ACCU-10&E&E (1)

1

RefNo Parts No. Description m & Amt. Req
1 1280309 [1280132] Clamp(Front) A AL:)) 1
2 1280308 [1280121] Bolt Ik 2
3 1280120 Knob Base JSTR=Z 2
4 1280130 Retaining Ring ANy ZFYvy 2
5 1280295 [1280133] Clamp(Rear) A (Y 1
6 000538 Washer A 4
7 009747 Screw(M4-0.7 X 10) IExy 4
8 1280295 [1280134] Joint RN 1
9 009970 [009740] Screw(M6-1 x 20)[M6-1 X 10] IExRY 2

10 009754 [009740] Screw({M6-1 X 35)[M6-1 x 10] Exy 2
11 1280128 Pole Cap(for O) Fv v 7(OR) 1
12 1280118 Main Pole XA ViR—=IL 1
13 006202 Screw(M4-0.7 X 6) xRy 2
14 1280129 Pole Cap(for ) F v v Z(ORF) 2
15 1280315 [1280135] Sub Pole HTR=I 1
16 1280261 Stay XiE 1
17 1280258 Tape Feeder Bracket LEEDLA 1
18 300011 Washer Ty 3
19 009976 Screw(M6-1 X 15) IExRY 3
20 000434 Washer Ty 1
21 000162 Washer DA 1
22 000676 Spring Washer ATV TIw ¥y 1
23 009912 Wing Bolt FawmRiL b 1

ACCU-10



2
ACCU-10(2)

ACCU-10



ACCU-10 DEVICE(2) ,
C

ACCU-10 & E& (2)

2

RefNo Parts No. Description m A Amt. Req
1 1249230 [1249227] Operating Control Box, C. Set B{ERE(R) 1
2 1249229 [1249226] Operating Control Box Unit 121558 1
3 1280277 Operating Control Box Holder BEERT 1
4 005624 [009746] Screw(M4-0.7 X 10(5.6))[M4-0.7 x 8] ILxY 2
5 0063612 ¢ Cord Clamp(4N- ® 6.8) dA—-Ro507 1
6 110077 & Screw(M3-0.5 x 6) =87 1
7 009751 Screw(M5-0.8 X 10) TRy 2
8 000426 Washer Ty 2
9 1280294 [1280234] Motor Bracket Cover(Rear) E-IYMGEEE 1

10 009903 Screw(M3-0.5 X 4) kxy 4
11 1280233 Motor Bracket E—IWfE 1
12 1280266 Sensor Guard Ty AR 1
13 160001 Screw(M4-0.7 X 4) =% 18
14 4100170 Spring RYIRX 1
15 009748 Screw(M4-0.7 X 12) = 2
16 000022 Nut Fvhk 1
17 1280241 Roller Cam O—3hA 1
18 1280240 Roller Cam Bushing O—ZhhT7vya 1
19 000010 Conical Spring Washer m/R=x 4
20 1280242 Clamp Lever A AV 1
21 3201191 Shaft ) i 2
22 1280249 Tape Guide(Rear) F—7H1 R(&) 2
23 009791 Screw(M3-05 X 6) 1Ry 4
24 1280298 Magnet Holder Unit SN Rt 1
25 110174 Screw(M2-04 X 5) Ry 6
26 000209 Washer vy 2
27 1280239 Sub Roller Lever Y7O—-ZHAL /N~ 1
28 1280238 Roller Cam Shaft a—> 71 L8 1
29 110009 Screw(M4-0.7 X 8) xRy 2
30 1250121 Ball Bearing IN=ILRF YT 2
31 1280237 Sub Roller Shaft Arm S 70— SEEE 1
32 120024 Screw{M4-0.7 x 14) Exy 1
33 1280300 Sub Roller Shaft Y7 O— S8 1
34 0068202 Retaining Ring Ay ZFUvT 1
35 1280304 Sub Roller v70-5 1
36 300067 Washer Ty 1
37 005049 Screw(M5-0.8 x 8) xRy 1
38 1064081 Motor, C. Set(2) T—4(E2) 1
39 1064079 Motor Unit T—#(f8) 1
40 1280251 Encoder Plate I -5 R 1

Ref. No 41 to 82

See the following page.

ACCU-10



2

ACCU-10(2)

»
72 70 A’
!

56\%}\@

;/ "

ACCU-10



ACCU-10 DEVICE(2)
.

ACCU-T0E & (2)

2

Ref.No Parts No. Description m A Amt. Req
41 009994 Screw(M3-0.5 x 8) jI=37 4
42 1200482 Encoder Tv1-% 1
43 110122 Screw(M2-04 X 4) Ry 2
44 1280253 Code Wheel Unit d— Rik-r =)L (#8) 1
45 160000 Screw(M3-0.5 x 3) I =8 2
46 1280252 Encoder Cover IYA—%HIR— 1
47 110024 Screw(M2-04 X 6) = 6
48 1280293 & Motor Spacer E—HAR—Y 1
49 1280247 Main Roller AA4>O—7 1
50 1280231 Tension Sencer Unit Tyvavery 1
51 120045 Screw(M3-05 x 14) xRy 2
52 000002 Spring Washer A7V T ITIvovy 2
53 000014 Washer PAA S 2
54 110012 Screw(M4-0.7 x 5) Exy 1
55 1280245 Tension Shaft T VHE 1
56 0033024 Retaining Ring AhyFTUro 3
57 1280305 Tension Roller Tr¥avA—7 1
58 3100205 O-ring ouxvy 2
59 1280318 Tape Guide(Lower) F—7HA14 R(F) 2
60 1280250 Tape Guide Shaft T—7HA R 1
61 1057164 Electronic Board(C) BEFER(C) 1
62 120062 [120045] Screw(M3-05 x 72)[M3-0.5 X 14] xRy 4
63 1200497 [1200485] Cable =7l 1
64 000399 Washer Ty 2
65 1280267 Guide Roller Arm A RO—Z8 1
66 009977 Screw(M6-1 X 25) TRy 1
67 160003 Screw(M5-0.8 x 5) xRy 1
68 000234 Nut Fvhk 1
69 1280269 Guide Roller Bracket A1 RO—24& 1
70 1280270 Guide Roller Shaft A4 RO—SH 2
71 1280271 Guide Roller A rkO—> 2
72 0068079 O-ring ovyy 2
73 1280257 Tape Guide(Lower) F—7HA R(F) 2
74 1280268 Supporting Bar A4 RO—ZEftE 1
75 009748 Screw(M4-0.7 X 12) xRy 1
76 1280275 Switch Holder TREX1 v FERGR 1
77 009995 Screw(M3-05 X 5) ExRY 2
78 1200503 [1200481] Process Indicator TERTE 1
79 110058 Screw(M3-0.5 x 20) Ry 4
80 1280276 Guide Stopper AR MY 1
81 009746 ¢ Screw(M4-0.7 x 8) Exy 1
82 000665 Washer Tyy 1

ACCU-10



3

ACCU-10(3)

ACCU-10



ACCU-10 DEVICE(3)
]

ACCU-10 &K & (3)

3

RefNo Parts No. Description m A Amt. Req
1 1280316 [1280272] Distangle Roller wIBHIEO—S 1
2 160001 Screw(M4-0.7 X 4) Fxy 2
3 1280262 Distangle Devicer Holder HEEBHIEREBERME 1
4 1064079 Motor Unit E-7(f8) 1
5 120045 Screw(M3-05 X 14) Ry 4
6 1280265 Distangle Device Cover WEIBFIERESE 1
7 009995 Screw(M3-05 x 5) xRy 4
8 1070117 Wrapping Band FHIR/INV R 1
9 009746 Screw(M4-0.7 % 8) Ry 2

10 1066038 Knee Switch, C. Set 1 BAyFE#E1) 1
11 009984 Screw(M4-0.7 x 30) Ry 2
12 300031 Washer Ty 8
13 000015 Nut Fvhk 2
14 300033 Spring Washer ATV T Iy 2
15 100038 Wing Nut Faurvh 2
16 0092232 Knee Switch Holder BT v Fik 1
17 006910 Wood Screw(® 6.8 X 26) RRY 2

ACCU-10



4

ACCU-10(4)

ACCU-10



ACCU-10 DEVICE(4)

ACCU-T0 % E (4)

4

RefNo Parts No. Description m A Amt. Req
1 1249228 [1249225] Control Box, Complete Set dv hO—LRy 2 X (#8) 1
2 1280311 [12802801 Control Box dxvbhO—=lIiRy o X 1
3 006910 Wood Screw(d 6.8 x 26) ARRY
4
5 110077 Screw(M3-0.5 X 6) Exy 22
6 1061002 Electronic Board(A) BTFERA) 1
7 1070169 Spacer ANR—Y 4
8 1057162 Electronic Board(B) BFER(B) 1
9 1280312 [1280281] Cover HIXN— 1

10 1070170 Spacer AR 2
11 1280310 & Control Box Clamp A hO-NMRYIRISVT 2
12 1280130 & Retaining Ring AbyTUvs 2
13 1280120 ¢ Knob Base JITR—2 2
14 1280308 ¢ Bolt MLk 2
15 004127 & Screw(M4-0.7 X 6) IERY 4
16 1200447 Power Cable EBRT—7) 1
17 1200493 & Cable =TI 1

ACCU-10



5

ACCU-10-ATT, A1S(1)

ACGCU-10-A1T

ACCU-10



& ACCU-10-A1T, A1S DEVICE(T1)
.

ACCU-10-A1T, A1s&&(1)b

RefNo Parts No. Description m & Amt. Req
1 3200257 Tape Guide Bracket, C. Set T4 REH#) 1
2 3501222 Tape Guide Bracket F—=7H1RE 1
3 19021 Screw(M4-0.7 X 12) Ry 2
4 110048 Screw(M4-0.7 x 10) Ry 2
5 3201371 Tape Guide Stop F=THARA MY IR 1
6 110009 Screw(M4-0.7 x 8) Ry 1
7 0095269 Tape Guide Bar Holder F—7IN—Bi 1
8 170050 Screw(M4-0.7 X 11.5) I3 1
9 300100 Conical Spring Washer MIRR Ty 2y 2

10 000538 Washer Ty 1
11 100001 Nut Fvk 1
12 009604 Screw(11/64-40 x 5.5) ERY 1
13 3200256 Eye Guard, Complete Set 74— R(#) 1
14 3200255 Eye Guard Support 7 A H— REUTIR 1
15 009784 Screw(M6-1 X 10) xRy 2
16 3201332 Eye Guard FA4H—R 1
17 004236 Screw(3/32-56 x 4.2) xRy 2
18 4300042 Eye Guard Holder FAH—RRILY 1
19 006004 Screw(11/64-40 x 7.8) =37 1
20 000010 Conical Spring Washer VAN QPR 1
21 000547 Washer vy 1
22 000334 Nut Fvk 1
23 1280269 Guide Roller Bracket A1 RrO—>4 1
24 160001 Screw(M4-0.7 X 4) Ry 4
25 1280270 Guide Roller Shaft H4 RO—S8 1
26 1280271 Guide Roller A4 RkA—> 1
27 0068079 O-ring RV 274 2
28 1280257 Tape Guide(Lower) F—=7HA4 R(F) 2
29 0033024 Retaining Ring Ay ZUry 1

ACCU-10



6

ACCU-10-A1S(2)

ACCU-10



€ ACCU-10-A1S DEVICE(2)
-

ACCU-10-A1S & ((2) 6

Ref.No Parts No. Description m A Amt. Req
1 1280269 Guide Roller Bracket A1 kO—-548 1
2 160001 Screw(M4-0.7 X 4) jl = 4
3 1280270 Guide Roller Shaft A RO—S8 1
4 1280271 Guide Roller 1 RkO—> 1
5 0068079 O-ring oy 2
6 1280257 Tape Guide(Lower) F—7HA R(F) 2
7 0033024 Retaining Ring AbyZUyy 1
8 0095269 Tape Guige Bar Holder F—7IN—§ 1
9 120024 Screw(M4-0.7 X 14) xRy 1

10 3201377 Tape Guide Bar(Long) TF—=7H1 RNR—(R) 1
11 009604 Screw(11/64-40 x 5.5) rExy 1
12 3201197 Tape Guide Unit F—7H41 R(8) 1
13 001892 Screw(1/8-44 x 2.9) IERY 2
14 0095272 Tape Guide TF—7HA4R 1
15 1280290 Switch Support A v FiR 1
16 180025 Screw(M4-0.7 X 2) xRy 1
17 110106 Screw(M4-0.7 X 8) Fxry 1
18 1280320 Box Supporting Bar, C. Set X ITHE(#E) 1
19 9620757 Stand AFZVER 1
20 005148 Wood Screw(®d 4.5 x 25) ARY 3
21 1200422 Box Supporting Bar I 1
22 0001448 Screw(15/64-28 x 5.5) 11235 1
23 000779 Pin vy 1
24 000436 Washer WA 2
25 009751 Screw(M5-0.8 x 10) xRy 1
26 190021 Screw(M4-0.7 X 12) xRy 2
27 110013 Screw(M4-0.7 X 8) xRy 2
28 000665 Washer T 2

ACCU-10



-

10-A1T, AT1S(3)

ACCU

EXTRA PARTS

ACCU-10-A1S

AGCU-10-A1T

ACCU-10



€ ACCU-10-A1T, A1S DEVICE(3)
|

ACCU-10-A1T, ATS&E&E@3)/

RefNo Parts No. Description m % Amt. Req
1 1200507 Fabric Detection Switch, C. Set FKELVU(HH) 1
2 1200408 Fabric Detection Switch rEEZVY 1
3 1101156 Screw(M2-04 x 8.5) kExy 2
4 1280299 Fabric Detection Switch Holder Y TEMAR 1
5 110106 Screw(M4-0.7 X 8) Fxy 4
6 000538 Washer A ¢ 2
7 0024302 Cord Stay J—Rx%XT 1
8 110012 Screw(M4-0.7 X 5) xRy 1
9 0094491 Cord Clamp(2N- ¢ 3.4) dA—-KRo5v07 1

10 1200374 Reflection Sheet REy—I 1
11 1200508 Rotation Detector, C. Set R—JLIC(#E) 1
12 1200407 Rotation Detector Unit R—=IVIC 1
13 110013 Screw(M4-0.7 x 10) Ry 3
14 0063612 Cord Clamp(4N- © 6.8) A—-RoZv7 1
15 3204058 Handwheel, C. Set I\ RiR-1 =L (#8) 1
16 3201108 Handwheel N2 RiRA—JL 1
17 0092305 Magnet NTRY bk 1
18 160007 Screw(M6-1 X 6) =) 2
19 000989 Handwheel Mark NV RIRA =N~ 1
20 1200474 Switch, C. Set 24w F(#) 1
21 2151121 Switch Support Ay FiR 1
22 180025 Screw(M4-0.7 X 2) xRy 1
23 1066148 Switch AAYF 1
24 2151120 Switch Cover AA Y FHIN— 1
25 009993 Screw(M3-05 X 16) 8% 2
26 0035722 Cord Bushing A—RKRJ7vva 1
27 0035719 Manual Switch Plate 21 Y FIR 1
28 009995 Screw(M3-0.5 X 5) kxy 1
29 000002 Spring Washer ATV Ty oy 1
30 000488 Nut Al 1
31 1200483 Manual Switch Unit FFXAIYF 1
32 009994 Screw(M3-0.5 x 8) Ry 1

ACCU-10



8

ACCU-10-C1T

ACCU-10



4 ACCU-10-C1T DEVICE

ACCU-10CTT®E

8

Ref.No Parts No. Description m % Amt. Req
1 1200506 Cable, Complete Set T—7IL(HE) 1
2 1200268 Cable(4) T—7I1(4) 1
3 1200267 Cable(3) T—TIE3) 1
4 1200266 Cable(2) T—TI(2) 1
5 1200265 Cable(1) g—=7IL() 1
6 1070001 Connector(1292P) aARVH 1
7 1070094 Connector(1292R1) AR5 1
8 0010713 Connector(1396P) aAxU % 1
9 0010717 Connector(1396R) AxXT Y 1

10 1200439 Jumper Cord I vIUR 3
11 2114008 Roller Lever O—># L /— 1
12 160001 Screw(M4-0.7 X 4) xRy 1
13 1280290 Switch Support Ay FEUGR 1
14 110106 Screw(M4-0.7 X 8) xRy 1
15 180025 Screw(M4-0.7 X 4.5) ExY 1
16 2114076 Cylinder Bracket VY U TEFIR 1
17 110012 Screw(M4-0.7 X 5} xRy 1
18 1091138 Air Cylinder TrvYvEy 1
19 2114077 Cylinder Chip YUV EFY S 1
20 1096029 Air Tube(4 X 25mm)(Black) IFFa1—T(E8) -

ACCU-10



ACCU-10-B1T

9

ZI% N

—

for LG2000/TB
~
8
O
e
s

N e O N

for LG2000
TN
Lo
A
fég?
A

EXTRA PARTS

\ NS\
/ \ ._/H-H.\.V ,NV/,V /.@W;

ACCU-10



4 ACCU-10-B1T DEVICE

ACCU-T10-B1T

At
=

B

9

RefNo Parts No. Description m A Amt. Req
1 1280319 Knee Lifter Knee Plate, C. Set B4, () 1
2 1066039 Knee Switch, C. Set 1 BRAAyFHET) 1
3 009984 Screw(M4-0.7 x 30) IRy 2
4 300031 Washer Ty 8
5 000015 Nut Fv b 2
6 300033 Spring Washer ARIVTTvoy 2
7 100038 Wing Nut Favurvh 2
8 1280297 Machine Pull , NXZE 1
9 260014 Screw(15/64-28 x 20) [12=37) 2

10 1280296 Detector Plate A4y FRUSIR 1
11 1200410 Rotation Detector Unit ElEst v 1
12 2114073 Detector Holder ALy FIRILY 1
13 009995 Screw(M3-0.5 x 5) Exy 1
14 110017 Screw(M5-0.8 x 8) = 1

ACCU-10



10

EXTRA PARTS(1)

ACCU-10



€ EXTRA PARTS(1)

REMMA)

10

RefNo Parts No. Description m A Amt. Req
1 1280210 Tape Spool Bar Plate 7= )LIR—ERfIHR 1
2 1280213 Tape Spool Bar A T—=IIRN— 1
3 1280211 Clamp 9597 2
4 110012 Screw(M4-0.7 X 5) kY 4
5 0091173 Collar(8.2 x 19 x 12mm) Ho5— 2
6 006434 Screw(9/64-40 X 7.9) Exy 2
7 0091172 Tape Spool Guide FT—7HA1R 2
8 120024 Screw(M4-0.7 X 4) Exry 2
9 001123 Washer Ty 2

10 1200440 Cable g—=70 1
11 1280320 Box Supporting Bar, C. Set X THE(H) 1
12 9620757 Stand AR 1
13 005148 Wood Screw(d 4.5 X 25) AT 3
14 1200422 Box Supporting Bar XTI 1
15 0001448 Screw(15/64-28 X 5.5) = 1
16 000779 Pin vy 1
17 000436 Washer A 2
18 009751 Screw{M5-0.8 x 10) =) 1
19 190021 Screw{M4-0.7 X 12) Exy 2
20 110013 Screw(M4-0.7 x 8) hxy 2
21 000665 Washer Ty 2

ACCU-10



11

EXTRA PARTS(2)

For without Presser Foot Lifter

For with Presser Foot Lifter

ACCU-10



EXTRA PARTS(2)

EHm(2)

Ref.No Parts No. Description m 4 Amt. Req
1 1066049 Tension Free Switch, C. Set FravIU—RA1 vy F(#f) 1
2 0035761 Limit Switch Cover DXy b RAYFHIN— 1
3 009995 Screw(M3-05 x5) Ry 3
4 000014 Washer AR 3
5 0094491 Cord Clamp(¢ 3.3-2N) d—kRo>v7 1
6 1066054 Limit Switch DXy XAV F 1
7 009957 Screw(M3-0.5 X 16) kExy 2
8 0035760 Limit Switch Bracket UEyrRAYFE 1
9 004440 Screw(11/64-40 x 8.3) Fxry 6

10 0033935 Limit Switch Stop AbwiR 1
11 000334 Nut Fwv bk 1
12 001435 Screw(11/64-40 x 13.5) Exry 1
13 2100043 Spring A3 1
14 0033938 Collar(6.4 x 13 X 9mm) ho>— 2
15 1280314 Switch Supporting Bar A4y FEUtE 2
16 0037912 Chain il 1
17 1066131 Tension Free Switch, C. Set FravI U= vF({H) 1
18 . 004440 Screw(11/64-40 X 8.3) IERY 5
19 0033937 Spring IO 1
20 0036909 Pitman Connecting Rod Unit Ew b (fH) 1
21 1200483 Manual Switch Unit FE}RIYF 1
22 009994 Screw{M3-05 x 8) bRy 2
23 1280303 Tape Guide(Front) F—7H K@) 2
24 009791 Screw(M3-0.5 X 6) =8 2

ACCU-10



Ijamato

PYRSY VSRR
VAWATO SEWING MACHINE MFE. £0,LT0

P/N 9710137(P)
No. 4 Edited in 2006.11

(ACCU-10) Printed in Japan 2006.11.3H®



	Contents
	目次
	[P1]   ACCU-10 DEVICE(1)
	[P2]   ACCU-10 DEVICE(2)
	[P3]   ACCU-10 DEVICE(3)
	[P4]   ACCU-10 DEVICE(4)
	[P5]   ACCU-10-A1T, A1S DEVICE(1)
	[P6]   ACCU-10-A1S DEVICE(2)
	[P7]   ACCU-10-AIT, A1S DEVICE(3)
	[P8]   ACCU-10-C1T DEVICE
	[P9]   ACCU-10-B1T DEVICE 
	[P10] EXTRA PARTS(1)
	[P11] EXTRA PARTS(2)

